



测试报告

编号: SZTYR090616341/TS 日期: 2009年07月29日

第1页共4页

怡人工艺品(宁波)有限公司
宁波怡人玩具有限公司
中国浙江省宁波市北仑区南海路9-27号

本测试报告基于客户所确认提供的测试样品,具体如下:

样品名称 : 竹制绿色赛车

样品描述 : 竹子做的自由轮车子, 有塑料的轮胎。

样品数量 : 1个

生产厂家 : 宁波怡人玩具有限公司

货号 : 897954/897951

原产地 : 中国

目的国 : 全世界

产品年龄标识 : 建议3岁以上儿童

申请年龄范围 : 3Y+

测试年龄范围 : 3岁以上

收板日期 : 2009年06月30日

确认资料日期 : 2009年07月29日

测试日期 : 2009年06月30日至2009年07月29日

测试要求:

中华人民共和国国家标准 GB6675-2003 – 国家玩具安全技术规范(包括第1号修改单-2005)

- 4.1 (附录 A + 附录 A. C + 附录 A. F) 机械和物理性能
- 4.2 (附录 B) 燃烧性能
- 4.3 (附录 C) 特定元素的迁移


结果:

合格

合格

合格

签署代表



Zhang Wei, Merry
Section Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 1934498

测试结果:

GB6675-2003 : 国家玩具安全技术规范 + 第1号修改单-2005

- 4.1 (附录 A + 附录 A. C+ 附录 A. F) 机械和物理性能

条款	描述	结果
A4	技术要求	
A4.1	正常使用 -----	合格
A4.2	可预见的合理滥用 -----	合格
A4.3	材料	
A4.3.1	材料质量 (目检) -----	合格
A4.6	边缘	
A4.6.1	可触及的金属或玻璃边缘 -----	合格
A4.6.4	模塑玩具边缘 -----	合格
A4.7	尖端	
A4.7.1	可触及的锐利尖端 -----	合格
A4.7.3	木制玩具 -----	合格
A4.8	突出物 -----	合格
A4.13	机械装置中的孔、间隙和可触及性	
A4.13.1	刚性材料上的圆孔 -----	合格
A5	测试方法	
A5.24	可预见的合理滥用测试	
A5.24.2	跌落测试 -----	合格
A5.24.5	扭力测试 -----	合格
A5.24.6	拉力测试 -----	合格
附录 A.C 安全标识指南和生产厂商标记		
A.C.2	安全标识指南	
A.C.2.2	年龄组 -----	合格
A.C.4	制造商标识 -----	合格

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 1934499

- 4.2 (附录 B) 燃烧性能

条款	描述	结果
B4.1	一般要求	合格

- 4.3 (附录 C) 特定元素的迁移

注释:

材料中特定元素的迁移量

所示结果是采用等离子发射光谱仪和原子吸收光谱仪分析得出

金属元素	铅	镉	砷	钡	镉	铬	汞	硒	重量小 于 100 mg
可溶性上限(mg/kg)	90	60	25	1000	75	60	60	500	
样品描述	结果(mg/kg)								
1. 银灰塑胶	<5	<5	<5	<10	<5	<5	<6.7	<10	/
2. 轮胎, 车轴上的管, 半透明软胶	<5	<5	<5	<10	<5	<5	<6.7	<10	/
3. 米色竹子	<5	<5	<5	<10	<5	<5	<6.7	<10	/
4. 白色涂层	<5	<5	<5	<10	<5	<5	<6.7	<10	26.3
5. 车身草绿色涂层连透明清漆	<5	<5	<5	<10	<5	<5	<6.7	<10	/

说明: - < = 小于

- 显示结果是修正后的值并基于样品干重
- 收到样品时, 图案的深红涂层, 印字的黑色涂层重量小于 10 毫克, 所以, 根据 GB6675-2003 附录 C.8 条款不进行特定元素迁移量的测试。
- 1, 2, 4 组的数据结果参考编号为 SZTYR090616360/TS 的报告。
- 3 组的数据结果参考编号为 SZTYR090616354/TS 的报告。
- 5 组的数据结果参考编号为 SZTYR090616339/TS 的报告。

备注: - 本报告只列出适合的项目。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issuance only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

样品图片:



SGS 鉴别的样品图片

*** 报告完 ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.